INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

CERTIFICATE

Of Conformity
Certificate No; 25201304419
Applicant; GUANGDONG KITO CERAMICS CO., LTD.
Address of Applicant: NO B1, INTERATIONAL TRADING CENTER, JIHUA WESTERN ROAD, FOSHAN,
GUANGDONG CHINA
Product: GLAZED TILES
1800000, 1900000, 2000000, 2100000, 2200000, 2300000, 2400000, 2500000,
Type designation: 2600000, 2700000, 2800000, 2900000, 3000000, 3100000, 3200000, 3300000,
3400000, 3500000, 3600000, 3700000, 3800000, DSG684 (K0606033DA)
Technical data: Dry-pressed ceramic tiles for floorings and wall finishes, internal and
external, with water absorption E<0.5%, Group B I a, 60cm X60cm,

Glazed

The submitted samples of the above product have been tested for CE marking according to the following
European Regulation:

(EU)No0.305/2011- the Construction Products Regulation
Standard used for showing compliance with the essential requirements in the specified directive:
Standard Test report Issued by Date
EN 14411:2012 25201304419 IQCTC of FSCIQ Oct. 22, 2013

The referred test report shows that the product complies with standard recognized as giving presumption of
compliance with the essential requirements in the specified EU Directive.

After preparation of the necessary technical documentation as well as the conformity declaration the CE marking
as shown below can be affixed on the product. Other relevant Directives have to be observed.

This certificate is NOT valid for: 1) uses in suspended ceilings; 1i) uses subject to requirements against
accidental fall of objects on to transit areas, 1ii) uses subject to dangerous substances requlations; iv) uses in
vehicular circulation areas.

This document is the property of Inspection and quarantine comprehensive technology centre of Foshan Entry-exit
Inspection & Quarantine Bureau, and it is not transferable. Only the applicant may reproduce this certificate.

YUAN FANGLI T 12 .
Director ;

Issue Date: Oct. 22, 2013
Expiration Date: Oct. 21, 2014

Note: This certificate is part of the full report and should be read in conjunction with it.

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

2/F, Building 18, Lanshi International Metal Exchange Center, Kuigiyi Road, Chancheng District, Foshan, Guangdong, China (528000)
TEL: 86-757-83960558 FAX: 86-757-83827971
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TEST REPORT
W% %5
REPORT NO. : 25201304419
BB & % i
NAME OF SAMPLE: GLAZED TILES
% 6 B 3 NG
APPLICANT: GUANGDONG KITO CERAMICS CO., LTD.
BB H W ~
DATE OF TEST: 11/09/2013 — 12/10/2013 (dd/mm/yy)

HxgH PEAEABWERNE A LR =

STATE KEY TESTING LABORATORY OF BUILDING CERAMICS AND SANITARY WARE
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
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B Ly HE NSRS 560 o B JR A S e £ B B AR

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

IR

TEST REPORT
MEMT: 25201304419 Hem B2 R
Report No: Page 2 of 6
FE A4 TR i 2 RN
Name of sample GLAZED TILES Nominal size (N) Ghgutt> G cm
R EEi TAERS
Nature of the surface Glazed (GL) Work size S8 600u 2l U
A7
#5 B4 nilid
Bla Floorings and wall finishes,
Group Intended use . . 3
Interior and exterior
BRI 2400000 B AR 1548
Mark of samples Quantity of samples 15 Boxes
R —— J AR L T A0 v B R
< R 7~ H] " B1 #& R M A E
ZHLEAAL éU ANGDONG KITO ZAC A Mk NO B1, INTERATIONAL
i i TRADING CENTER, JIHUA
Applicant CERAMICS CO., LTD. Address of applicant WESTERS Kb A ROSHAN,
GUANGDONG CHINA
A RAL Eg‘lﬁ, 86-757-82533613 %%%M%E 86-757-82533866
Telephone of applicant Fax of applicant
BE R F G E R BERE 1 St
Source of Samples Samples selected by applicant Received on

1. EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of conformity

R ik and marking Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group
B la (E,<0.5%)
Test Standard 2. ASTM C 1028-07el Standard Test Method for Determining the Static Coefficient of Friction of Ceramic
Tile and Other Like Surface by the Horizontal Dynamometer Pull-Meter Method
L AR BT T H R R 45 RS EN 14411:2012 AreEh % G BB .
R 2 i The results conform to the requirement of Annex G of standard EN 14411:2012 with respect to the test

Conclusion of Test

items.

2. B AR BRSNS 6 T

The test results of Static coefficient of friction see Page 6.
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= Address : 2/F, Building 18, Lanshi
International Metal Exchange Center,

e o e ﬁgﬁﬁ'ﬁzﬁ%ﬁﬁ Kuiqiyi Road, Chancheng District,
o BV 5 5 X Address of Test Foshan, Guangdong, China (528000)
Stamp of Test Unit ar Unit LT (Tel): 86-757-83960558
& AN SR 86-757-83827991
SF: ~22{10/2013 fEE (Fax): 86-757-83827971
Date: < , (1 | MEFE (E-mail): fsiqtc@163.com
X PIAE CurD): http://fwww.fsiqtc.com/
1. BAICRPTRBTRESEi FiRARe, ANAEBRAE R AR 10 S R 5 5 MR & TR R T A PRI AR XU 4555
Al inspections are carried out conscientiously to the best of our knowledge and ability.
R This report does not in any respect absolve the other related parties from his contractual and legal obligations.
Nolos 2. REAFLKHEBHFA, FEBIERIAME;

This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.
3y AR DURFE R IR 45 2R .
The results in this report apply to the samples only.

LI PN

Tested by

%@ LT e T
Inspected b@ ' pproved by __L\E
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

A B3 5

TEST REPORT
RERS: 25201304419 t6H &B6H
Report No: Page 6 of 6

EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of conformity and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group B [ a (E,<0.5%)

gk T RE L WikeS Bk (L EAE S Al
Clause Properties Test Method Requirements Results Verdicts
cp | HTGHEERAIR
) Resistance to high concentrations of acids and alkalis
a) 18%LMRUF M (v/v) EN ISO Mk G GHA(V) —
a) Hydrochloric acid solution, 18% (v/v) 10545-13 Declared value
b) 5 %ILBRYI(vIV) EN ISO e AL R GHA(V) !
b) Lactic acid, 5 % (v/v) 10545-13 Declared value
o) SR, 100g/L EN ISO E Sy R S GHA(V) o
¢) Potassium hydroxide, 100g/L 10545-13 Declared value

JHVE W] Possible test case verdicts

1. P(ass) : &4& Test item does meet the requirement.

2. F(ail) : NGk Test item does not meet the requirement.
3. —: KRUATHIRE Verdict was not carried out.

4. N/A : AN Test case does not apply to the test item.

ASTM C 1028-07el Standard Test Method for Determining the Static Coefficient of Friction of Ceramic Tile and Other
Like Surface by the Horizontal Dynamometer Pull-Meter Method

B L SRTS (LS
Properties Method Results
e T F¥% Dry: 0.87
Stafi ﬁ'ﬁ{{%@%ﬁ?f i ASTM C 1028
atic coefficient of friction ! WEE Wet: 0.59
deded dodedk

He 5 45 R End of Test Report
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

R el e

TEST REPORT
WMEmS: 25201304419 6w B3

~

Report No: Page 3 of 6

LA AL 5 B

Remark of applicant

FEmARSNLIK:  RhERE

Product family: GLAZED TILES
RInErE: B

Nature of the surface: Glazed (GL)
=27 Group: Bla

%4 X R~ Nominal size (N): 60cmx60cm

ERFIFTAL 7 R ALS Items in the family:

1800000, 1900000, 2000000, 2100000, 2200000, 2300000, 2400000, 2500000, 2600000, 2700000, 2800000,
2900000, 3000000, 3100000, 3200000, 3300000, 3400000, 3500000, 3600000, 3700000, 3800000, DSG684
(K0606033DA)

ARFIT AT MBS BRI B BH AR SR 2R 7 v A e 2 T R — BN, (X B2E T Sh i Bt
e

All items in the family are same in water absorption, dimensions and thickness, material, method of manufacture
and natural of surface except for the design of appearance.

FEm A
Photo of Samples

FSIQTC-
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

R BIR

TEST REPORT
WERS: 25201304419 6 W B4
Report No: Page 4 of 6
EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of conformity and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group B [ a (E, <0.5%)
K a8 K% J5 vk 2ok K4 R Al
Clause Properties Test Method Requirements Results Verdicts
i ST & TH i B
Dimensions and surface quality
K BEF 95
Length and Width . +0.6% -0.02%~0 P
A Prt (K1 289 RSH AR F AR RS
Al iy EN ISO
1| = 10545-2
The permissible deviation of the average
size for each tile (4 sides) from the work +2.0mm -0.1mm ~0 P
size
R
il Thickness
I3 7 B & PR
The thickness shall be specified Declared thickness Qodimmy P
5 el 5 BE 1 T EI AT T TR T i e o :
B X Syt 0 =J. 0 . 0
M ARERE o
The permissible deviation, of the average 10545-2
thickness of each tile from the work size +0.5mm 0 ~+0.1mm P
thickness
B WELPE R
Physical properties
K E,<0.5% 0.08% P
FE o5 EN ISO
B.1 4
Water absorption 10545-3 HAMER KT 0.6% 5 %
Percent mass fraction Individual maximum 0.6% boeyg= eti% P
WA IRBE/N EN ISO -
. = 1022 p
pr Breaking strength, in N 10545-4 S 4
WiZBHU (N/mm?) P =35 i
Modulus of rupture, in N/mm?> EN ISO Minimum 35 Nig .
B3 | AT WS> 3000N fF Beli 10545-4 PR
Not applicable to tiles with breaking ;EF"'_ ! ﬁ/?? N/A _ad
strength > 3000N Individual minimum 32
it e B85 0 3% &
Abrasion resistance EN ISO Report abrasion class Class 3
B4 | 1T A Bl 1 B TR 5 i
Resistance to surface abrasion of glazed A T S e 750
tiles intended for use on floors Report cycles passed -
‘ = S FEM 5, JolER
B | TiRUEEE EN ISO V73T 3o S R s Tﬁi@z gl 5
: Thermal shock resistance 10545-9 Pass e
Fully resistance
FEM &R, TR
oo | MR, R EN 150 pomddong | ISR RR
i Crazing resistance: glazed tiles 1 10545-11 Pass i
Fully resistance
: e
Pkt EN IS0 RO T Pt e
B.8 : il
. Frost resistance 10545-12 Pass .
Fully resistance

FSIQTC-T
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

Ao P 5

TEST REPORT
WL gS: 25201304419 e HFS5H
Report No: Page S of 6

EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of conformity and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group B [ a (E, <0.5%)

&K P g Tori 75 ¥k EBN Kk 4R Hse
Clause Properties Test Method Requirements Results ‘| Verdicts
a ges: 15.7° -
WL 123 -'Jﬂ:\\’“ 4L i
o | PIEERE DIN 51130 s R
Slipperiness Declared value 255 Classification:
R10 o
Wik Al 2
Wkg: Alg 2%
B.14 By K e I ik Al or Al 2% Used for walls: p
’ Reaction to fire CWT Class Al or Aly Class Al
Used for floorings:
Class Aly
o | HertEm
Chemical properties
oy | R
’ Resistance to staining
a) e vk R AR ¢ EN ISO - O METF3& 54 P
a) Green staining agent in light oil 10545-14 Minimum Class 3 Class 5
b)Y R Ll (TS B EN ISO MET 3 % 5% p
b) Red staining agent in light oil 10545-14 Minimum Class 3 Class 5
c) 13g/L MU EN ISO MEF 3 & 5% p
¢) lodine, 13g/L solution in alcohol 10545-14 Minimum Class 3 Class 5
)M EN ISO AMET 3 & 5% p
d) Olive oil 10545-14 Minimum Class 3 Class 5

oy | MR

Resistance to chemicals
T 5 AT

Resistance to household chemicals and swimming pool salts

SEREAY LR 57 AL ke Vet B 4
QBTG LA, 100g/L ENIRO KMEF B (
a) Household chemicals: Ammonium 10545-13 Minimum class B GA(V) P /
chloride, 100g/L
FEvk i EN . Ve ST Wi A ik AT
b) w’m./ﬁzm‘% KRR N 20mg/L s FAEF B 2 o+
b) Swimming pool salts: Sodium 10545-13 Vo AR GA(V) P
hypochlorite solution, 20mg/L &
T IV 2 PR RV
Resistance to low concentrations of acids and alkalis
a) 3%ERIRIT W (v/v) EN ISO a5 R GLA(Y) ¥a
a) Hydrochloric acid solution, 3% (v/v) 10545-13 Declared value
b) FIRRIRUYI, 100g/L EN ISO I 35 R 4 R GLAY)
b) Citric acid solution, 100g/L 10545-13 Declared value
) SR, 30g/L EN ISO R A0 B 45 5 GLA(V)
¢) Potassium hydroxide, 30g/L 10545-13 Declared value
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